
 

Report 
 

Financial Impact Assessment for the 
Waldemar Community, Township of 
Amaranth, Ontario 

 

Prepared for Sarah Properties Ltd.  
by IBI Group 
 

23 April 2015 



IBI GROUP REPORT 
FINANCIAL IMPACT ASSESSMENT FOR THE WALDEMAR COMMUNITY, TOWNSHIP OF AMARANTH, ONTARIO 
Prepared for Sarah Properties Ltd.  

Document Control Page 

23 April 2015 

CLIENT: Sarah Properties Ltd.  

PROJECT NAME: 
Financial Impact Assessment for the Waldemar Community, Township 
of Amaranth, Ontario 

REPORT TITLE: 
Financial Impact Assessment for the Waldemar Community, Township 
of Amaranth, Ontario 

IBI REFERENCE: 36214 

VERSION: 3 

DIGITAL MASTER:  

ORIGINATOR: Marius Caprariu 

REVIEWER:  
[...]
99.9999% and virus removal of 99.99%

• Cleaning during operation by cyclic backflushing
• Patented special design of backing sheet surface – thus no need for a gauze between the

membrane and backing sheets to prevent adhesion
• FSD™ (full surface distribution) – full membrane surface utilization for permeate collection by

multiple outflow points, thus no short-circuiting and even flux distribution
• Easily expandable with modular design

PROHIBITED ITEMS:
• A complete list of prohibited chemicals is included in the membrane maintenance manual.

Laser-welded Flat Plate Membrane
during Pressure Test

FSDTM (full surface distribution)



1502057R3 Page 25

© 2012 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

3310 South Service Rd., Suite 307, Burlington, ON, L7M 3M6
(800) 420-4056 / www.newterra.com

ADVANTAGES OF NEWTERRAMBR SYSTEM:
The newterra MBR system employs membrane biological reactor (MBR) technology with submerged
MicroClearTM membranes. The system is designed to be the simplest, most operator-friendly flat plate
membrane technology available in the market. The newterra MBR system produces ultra-clean water
(solids free effluent) which effectively meets any water standards for discharge and reuse.

The newterra MBR system is a packaged wastewater treatment plant with modular design features. The
system comes complete with containerized screen pre-anoxic tank and membrane tanks. The plant is
housed inside modified high-cube shipping containers or prefabricated buildings - completely pre-
assembled, pre-piped, pre-wired and pre-tested, ready for a quick site installation and start-up. The
advantages that the newterra MBR system offers include:

• Absolute physical barrier for solids, bacteria and viruses;
• Short delivery period;
• Factory assembled and tested;
• Minimal construction work on site;
• Easy to relocate;
• Reliable and low maintenance system;
• Superior effluent quality that is suitable for reuse;
• Compact footprint;
• Minimal noise and odourless operation;
• Backflushable flat plate membrane system;
• Low transmembrane pressure system – only 0.1 to 0.2 bar vacuum required;
• Excellent membrane structure life;



1502057R3 Page 26

© 2012 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

3310 South Service Rd., Suite 307, Burlington, ON, L7M 3M6
(800) 420-4056 / www.newterra.com



1502057R3 Page 27

© 2012 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

3310 South Service Rd., Suite 307, Burlington, ON, L7M 3M6
(800) 420-4056 / www.newterra.com

OPTIONAL TELEMETRY CONTROL AND REMOTE ACCESS:
One-time hardware cost plus one (1) year telemetry service: Included
Hardware: EWON & Modem

Annual telemetry service contract: $ 1,825/year

newterra SITE-LINK is a customized software program and hardware configuration which
provides a real-time link to a treatment system via cellular modem or customer supplied internet
connection using advanced VPN technology. An annual Telemetry Service Agreement with
newterra is required which includes all costs associated with the service.

newterra Site-Link comes with the following customizable features:

• Customized P&ID layout with system status
• Start/Stop/Reset of system
• Manual control of all system components
• Data logging downloads in .csv format†
• Daily system status reports (E-Monitor)
• Alarm history including current alarm status
• Hour meters for applicable equipment
• Customization of all system set points†
• Live and historical trending
• Immediate text & email on alarm (E-Alarm)
†certain restrictions apply

The basic system requires that the customer provide a standard computer network cable to the control
panel. If the customer’s computer network is accessible to the internet, this system can also be monitored
from any internet enabled computer. Static IP is not required but is recommended and must be provided
by customer.

This system is not available if customer supplied internet connection or cellular service is not available at
the site. During internet outages, reports cannot be sent and system status cannot be monitored
remotely.



1502057R3 Page 28

© 2012 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

3310 South Service Rd., Suite 307, Burlington, ON, L7M 3M6
(800) 420-4056 / www.newterra.com



EQUALIZATION
TANK
85 m³

WASTEWATER
TREATMENT
PLANT INFLUENT
(DELIVERED
BY OTHERS)

EQ PUMPS
(1 DUTY, 1 STANDBY)

FINE-BUBBLE AIR

DO
AT1

PH
AT1

S
L
M
V

S
L
S
L
S
L

GRAVITY RECYCLE

ANOXIC TANK #1
11 m³

FINE-BUBBLE AIR

MT1
VT MT1

FT

W
AS

12
.9
4
m
³/d
@
1%

SO
LI
D
S

TREATED
EFFLUENT

AEROBIC TANK #1
38 m³

AIR AIR

MEMBRANE TANK #1
WITH ONE (1) MB3-3
MEMBRANE MODULES

8 m³

PERMEATE PUMPS
(1 DUTY, 1 STANDBY)

SUPERNATANT

CHEMICAL
STORAGE

ALUM

AIR

AIR BLOWERS
(1 DUTY, 1 STANDBY)

SLUDGE
HOLDING
TANK 62.5 m³

WAS FROM PROCESS TRAIN #2

2 mm INLET
FINE SCREEN

INSIDE MODIFIED SHIPPING CONTAINER

TRAIN #1 - INSIDE MODIFIED SHIPPING CONTAINER

FINE-BUBBLE AIR

DO
AT1

PH
AT1

S
L
M
V

S
L
S
L
S
L

GRAVITY RECYCLE

ANOXIC TANK #1
11 m³

FINE-BUBBLE AIR

MT1
VT MT1

FT

W
AS

12
.9
4
m
³/d
@
1%

S
O
LI
D
S

AEROBIC TANK #1
38 m³

AIR BLOWER (1 DUTY)

AIR

AIR BLOWER (1 DUTY)

AIR

MEMBRANE TANK #1
WITH ONE (1) MB3-3
MEMBRANE MODULES

8 m³
PERMEATE

PUMP (1 DUTY)

CHEMICAL
STORAGE

ALUM

WAS TO SLUDGE HOLDING TANK

TRAIN #2 - INSIDE MODIFIED SHIPPING CONTAINER (FUTURE)

AIR BLOWERS
(1 DUTY, 1 STANDBY)

AIR BLOWERS
(1 DUTY, 1 STANDBY)

TMTM

Waldemar WWTP, ON

TMTMTMTM

PHONE:
(800) 420-4056

www.newterra.com
LEVEL REVISION DATE

(mm/dd/yy) BY

TITLE AND LOCATION

PROJECT NUMBER CUSTOMER

DRAWN BY DATE SHEET SHEETS

NOTES

THIS INFORMATION IS THE PROPERTY OF newterra AND CANNOT BE REUSED OR REPRODUCED WITHOUT THE WRITTEN CONSENT OF newterra

R0

R1

R2

FOR QUOTE

FOR QUOTE

FOR QUOTE 03/27/15

10/28/14

10/09/14

NK

JVDH

JSN

1502057

PROCESS FLOW DIAGRAM

newterra MicroClear MBR WWTP

Sarah Properties

NK 03/27/15 1 1

TMTM

AIR

AIR BLOWER
(1 DUTY)

SLUDGE FOR
DISPOSAL
(NOT BY netwerra)

2 mm INLET
FINE SCREEN



1502057R3 Page 29

© 2012 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

3310 South Service Rd., Suite 307, Burlington, ON, L7M 3M6
(800) 420-4056 / www.newterra.com



�"&���*�%� ��%���

��������������
�2:

�������������2�$(��

$�&����� �����

�������������%���

��������������
�
�2:

�������������2�$(��

����#����%���

(�%�� ����	�

�������� �&��

����!

%���

 �����

�#��

�3480- �/54,0- ����#�����������

�#��

����#����%���

(�%�� ����	�

�������� �&��

����#�����������

�#��

!# ��$$�%#�����	

!# ��$$�%#�����


��&%&#��

!��$��	�$)$%��

�����!&�!$

!��	

�����!&�!

��&%&#��

# %�#)��#&$��$�#���$

�3480- �/54,0-

��&��� $���

!&�!$

�!

��&��� $���

!&�!$

�!

(������#���'�� !���%�� �

!� ���
�������
����
�

777�3/76/55+�-42

��'�� #�'�$� �
��%�

�22�..�99�
�)

%�%�������� ��%� �

!# ���%��&���# �&$% ��#

�#�(���) ��%� $���% $���%$

� %�$

%��$���� #��%� ���$�%���!# !�#%)� ��3/76/55+��������� %����#�&$��� #�#�!# �&����(�%� &%�%���(#�%%���� �$��%� ��3/76/55+

#�

#	

#


� #�"& %�

� #�"& %�

� #�"& %� ���
��	


	��	��	�

	��	��	�

��

��

�'

	
�
�
�

��!# ��$$��� (�����#��

�3/76/55+��0-54�1/+5����#�((%!

$�#���!# !�#%��$

�� ���
��	
 	 	



1502057R3 Page 30

© 2012 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

3310 South Service Rd., Suite 307, Burlington, ON, L7M 3M6
(800) 420-4056 / www.newterra.com



Project No.: 1502057 - Phase 1 train
Project Name: Waldemar, ON, Wastewater Treatment Plant

Chemical Consumption Estimation
Mambrane Tanks in Service: 1
Chlorine CIP Cleaning Frequency: 4 per year
Chlorine Recovery Cleaning Frequency: 1 per year
Citric Acid Recovery Cleaning Frequency: 1 per year

Chemical Bulk Chemical
Concentration

1. Membrane Cleaning Chemicals

Sodium Hypochlorite 12.0% w/w Liquid 0.6 L 2.3 L
0.7 kg 2.7 kg

Sodium Hypochlorite 12.0% w/w Liquid 41.9 L 41.9 L
49.9 kg 49.9 kg

Citric Acid 30.0% w/w Liquid 100.6 L 100.6 L
112.7 kg 112.7 kg

2. Process Chemicals

Alum dosing Alum N/A 30.5 L/d 11,127.6 L
40.73 kg/d 14,866.52 kg

Required Bulk
Chemical per Year

Citric Acid Recovery Clean 0.5% w/w Liquid 1

Purpose
Required
Solution

Concentration

Required Bulk
Chemical

per Procedure

Chlorine Clean-In-Place 500 ppm

Number of
Procedures per

Year

Chlorine Recovery Clean 500 ppm 1

Number of
Procedures per
Cell per Year

4 4

1

N/A Continuous Continuous

1



Project No.: 1502057 - Phase 1 train

Project Name: Waldemar, ON, Wastewater Treatment Plant

Estimated Power Consumption

Equipment Qty. Duty
Qty.

Standby
Nameplate

hp
Consumed hp
at duty point

Total
Installed hp

Total
Consumed hp
at duty point

Motor
Efficiency

Total
Operating hp

Total Operating
kW

Daily Run Time
(h/d)

Daily Operating
(kWh/d)

Equalization Tank

Air Blowers 1 1 3.4 3.3 6.80 3.3 80.00% 4.13 3.08 24 73.9
EQ Pumps 1 1 0.5 0.45 1.00 0.45 85.00% 0.53 0.39 4 1.6
Headworks

Fine Screens 1 1 0.5 0.5 1.00 0.5 75.00% 0.67 0.50 4 2.0
Feed Pumps 1 1 0.75 0.72 1.50 0.72 75.00% 0.96 0.72 16 11.5
Anoxic Tank

Immersion Heater 1 0 4 4 4.00 4 100.00% 4.00 2.98 8 23.9
Aeration Tank

Immersion Heater 2 0 6.7 6.7 13.40 13.4 100.00% 13.40 10.00 8 80.0
Air Blowers 1 1 8.5 6.7 17.00 6.7 80.00% 8.38 6.25 24 149.9
Membrane Feed Pumps 1 1 2 1.6 4.00 1.6 85.00% 1.88 1.40 24 33.7
MBR Tank

Air Scour Blowers 1 1 3.4 2.2 6.80 2.2 80.00% 2.75 2.05 22 45.1
Permeate Pumps 1 1 0.5 0.4 1.00 0.4 75.00% 0.53 0.40 20 8.0
Sludge Holding Tank

Air Blower 1 0 6.2 4.7 6.20 4.7 80.00% 5.88 4.38 20 87.7
Decant Pump 1 0 1 0.8 1.00 0.8 75.00% 1.07 0.80 4 3.2

Sum 63.70 38.77 32.95 520.30



Project No.: 1502057 - Phase 1 train
Project Name: Waldemar, ON, Wastewater Treatment Plant

Estimated Capital Equipment Replacement/Repair Cost

Maintenance Costs Frequency (years) Qty in system Cost ($) Annual Cost ($)
DO sensor 1 years 1 $850 850$
pH sensor 1 years 1 $850 850$
Screen Brush replacement 1 years 1 $650 650$
Pumps repair (total) 5 years 1 $1,410 282$
Blowers repair (total) 10 years 1 $3,230 323$
Total Annual Cost ($) 2,955$

Major Overhaul Cost Frequency (years) Qty in system Cost ($) Annual Cost ($)
Fine Screen replacement 20 years 2 $47,500 2,375$
Diffuser membrane replacement (total) 7 years 1 $5,000 714$
EQ Blower replacement 20 years 2 $6,000 300$
Process Blower replacement 20 years 2 $9,500 475$
Membrane Blower replacement 20 years 2 $6,000 300$
Sludge Holding Tank Blower replacement 20 years 1 $4,750 238$
EQ pump replacement 20 years 2 $2,500 125$
Feed pump replacement 20 years 2 $3,000 150$
Membrane feed pump replacement 20 years 2 $2,500 125$
Permeate pump replacement 20 years 2 $3,000 150$
Sludge decant pump replacement 20 years 1 $1,250 63$
Membrane Modules 16 years 45 $33,750 2,109$
Total Annual Cost ($) 7,124$



Project No.: 1502057 - Phase 2 train
Project Name: Waldemar, ON, Wastewater Treatment Plant

Chemical Consumption Estimation
Mambrane Tanks in Service: 1
Chlorine CIP Cleaning Frequency: 4 per year
Chlorine Recovery Cleaning Frequency: 1 per year
Citric Acid Recovery Cleaning Frequency: 1 per year

Chemical Bulk Chemical
Concentration

1. Membrane Cleaning Chemicals

Sodium Hypochlorite 12.0% w/w Liquid 0.6 L 2.3 L
0.7 kg 2.7 kg

Sodium Hypochlorite 12.0% w/w Liquid 41.9 L 41.9 L
49.9 kg 49.9 kg

Citric Acid 30.0% w/w Liquid 100.6 L 100.6 L
112.7 kg 112.7 kg

2. Process Chemicals

Alum dosing Alum N/A 30.5 L/d 11,127.6 L
40.73 kg/d 14,866.52 kg

Required Bulk
Chemical per Year

Chlorine Clean-In-Place 500 ppm 4 4

Purpose
Required
Solution

Concentration

Required Bulk
Chemical

per Procedure

Number of
Procedures per
Cell per Year

Number of
Procedures per

Year

Chlorine Recovery Clean 500 ppm 1 1

Continuous

Citric Acid Recovery Clean 0.5% w/w Liquid 1 1

N/A Continuous



Project No.: 1502057 - Phase 2 train

Project Name: Waldemar, ON, Wastewater Treatment Plant

Estimated Power Consumption

Equipment Qty. Duty
Qty.

Standby
Nameplate

hp
Consumed hp
at duty point

Total
Installed hp

Total
Consumed hp
at duty point

Motor
Efficiency

Total
Operating hp

Total Operating
kW

Daily Run Time
(h/d)

Daily Operating
(kWh/d)

Equalization Tank

EQ Pumps (common) 1 1 0.5 0.45 1.00 0.45 85.00% 0.53 0.39 4 1.6
Headworks

Fine Screens (common) 1 1 0.5 0.5 1.00 0.5 75.00% 0.67 0.50 4 2.0
Feed Pumps 1 0 0.75 0.72 0.75 0.72 75.00% 0.96 0.72 16 11.5
Anoxic Tank

Immersion Heater 1 0 4 4 4.00 4 100.00% 4.00 2.98 8 23.9
Aeration Tank

Immersion Heater 2 0 6.7 6.7 13.40 13.4 100.00% 13.40 10.00 8 80.0
Air Blowers 1 0 8.5 6.7 8.50 6.7 80.00% 8.38 6.25 24 149.9
Membrane Feed Pumps 1 0 2 1.6 2.00 1.6 85.00% 1.88 1.40 24 33.7
MBR Tank

Air Scour Blowers 1 0 3.4 2.2 3.40 2.2 80.00% 2.75 2.05 22 45.1
Permeate Pumps 1 0 0.5 0.4 0.50 0.4 75.00% 0.53 0.40 20 8.0
Sludge Holding Tank

Decant Pump (common) 1 0 1 0.8 1.00 0.8 75.00% 1.07 0.80 4 3.2

Sum 35.55 30.77 25.49 358.79



Project No.: 1502057 - Phase 2 train
Project Name: Waldemar, ON, Wastewater Treatment Plant

Estimated Capital Equipment Replacement/Repair Cost

Maintenance Costs Frequency (years) Qty in system Cost ($) Annual Cost ($)
DO sensor 1 years 1 $871 871$
pH sensor 1 years 1 $871 871$
Pumps repair (total) 5 years 1 $890 178$
Blowers repair (total) 10 years 1 $1,620 162$
Total Annual Cost ($) 2,082$

Major Overhaul Cost Frequency (years) Qty in system Cost ($) Annual Cost ($)
Diffuser membrane replacement 7 years 1 $2,500 357$
Process Blower replacement 20 years 1 $4,750 238$
Membrane Blower replacement 20 years 1 $3,000 150$
Feed pump replacement 20 years 1 $1,500 75$
Membrane feed pump replacement 20 years 1 $1,250 63$
Permeate pump replacement 20 years 1 $1,500 75$
Membrane Modules 16 years 45 $33,750 2,109$
Total Annual Cost ($) 3,067$


